
Demonstration of Membrane Zero Liquid Discharge for Drinking Water Systems

Water Environment Research Foundation
635 Slaters Lane, Suite G-110  n Alexandria, VA 22314-1177

Phone: 571-384-2100  n Fax: 703-299-0742  n Email: werf@werf.org
www.werf.org

WERF Stock No. WERF5T10a

Sept 2012

Demonstration of Membrane Zero Liquid Discharge
for Drinking Water Systems

A LITERATURE REVIEW

Water Reuse



  
 
 

 
 

DDEMO

ZERO

DRI

ONSTR

O LIQ

INKIN

A

RATIO

QUID 

NG W

A LITERA

Artu

Philip

2

W

 

 

ON O

DISC

WATE
 

ATURE R
 
 
 

by: 
uro Burbano 

MWH 
p Brandhuber

HDR 
 
 
 
 
 
 
 

2012 

WERF5T10

F ME

CHAR

R SY

EVIEW

r 

0 

EMBR

RGE F

YSTEM

RANE

FOR 

MS 

E 



ii 
[...]
hickener and

n reported fo
vantages of th
nd relatively 
eatment sche
e from the so
sses (Sethi et

ediate Biologica
azari, 2003. 

hase
e 
tion

ste

Waste

Solids 
Removal

Reduction (
educed biolo
enhance the 

process is sho

as sulfate an
y sulfate red
reaction is fa
arbonates are
d filtration, th

or brackish w
he treatment
low addition
eme include 
olids remova
t al., 2009). 

al Reduction. 

Waste

Part
Filtr

(IBR) 
ogically. The

overall feed
own in 

nd carbonate
ducing bacter
avorable und
e subsequent
he treated br

water treatm
t scheme inc
nal energy 
the addition

al process an
 

Final Brine

Secondar

Perme

ticle
ration

 

e 
d 

e via 
ria 
der 
tly 
rine 

ment 
clude 

n of 
nd 

 

ry RO

eate



Demonstration of Membrane Zero Liquid Discharge for Drinking Water Systems  3-13  

3.3.3 Seeded Slurry Precipitation and Recycle (SPARRO) 
The seeded slurry precipitation and recycle RO technology uses crystals to precipitate 

scaling compounds (Juby and Schutte, 2000). A schematic of the SPARRO process is shown in 
Figure 3-7. Seed crystals are introduced in a tubular RO membrane to precipitate scaling 
compounds on the seeds. A slurry of seed crystals are circulated within the RO system. The seed 
crystals serve as nucleation sites instead of the membrane surface. The SPARRO process is 
primarily used to precipitate calcium sulfate and other calcium salts and silicates that begin to 
precipitate when the solubility limits are exceeded. Gypsum crystals are used to precipitate 
calcium sulfate. The feed water to be desalted is mixed with a stream of recycle concentrate 
containing seed crystals and fed to the RO process. The concentrate with seed crystals is 
processed in a cyclone separator to separate the crystals (Juby and Schutte, 2000). The combined 
recovery of the process has been reported to be greater than 90% (Sethi et al., 2006). The 
SPARRO technology has been reported to have relatively low energy costs. Drawbacks of the 
technology include the use of tubular RO membranes, footprint and additional chemicals (Sethi 
et al., 2006).  
 

 
 

Figure 3-7. Schematic of SPARRO Process. 
Adapted from Juby and Schutte, 2000. 

 

  

Cyclone
Separator

Permeate

1st Stage 
Tubular RO

2nd Stage 
Tubular RO

Brine

Reaction
Tank

Recycled Brine
With Seed Crystals

Feed Water

Underflow

Overflow



3-14 

3.3.4 H
H

degasific
feed wate
brackish 
primary R
secondary
due to ion

 
T

resins to 
and pH is
the secon
is also inc
water wit

 
T

water wit
the techn
calcium c
process in
treatment
al., 2009)
 

 

 

Feed
Water

High-Efficie
HERO is a pa

ation step to
er (Mukhopa
water treatm
RO, intermed
y RO (Jun et
n exchange p

The brine from
remove diva
s raised abov
ndary RO at h
creased at hi
th high silica

The combined
th typical tar

nology includ
carbonate sca
nclude dealin
t, production
).  

Lim

ency Rever
atented techn
 remove carb

adhyay, 1999
ment, the proc
diate ion exc
t al., 2004). T
pretreatment 

m the primar
alent ions (su
ve 10 to allow
high pH resu
igh pH and a
a concentrati

d recovery o
rget recovery
de the use of 
aling, higher
ng with a pro

n of sludge fr

F

 

Solids

e Softening

Ion Ex

Optional Recyc

rse Osmosi
nology and co
bon dioxide 
9). A schema
cess combine
change treatm
The seconda
and high pH

ry RO is trea
uch as calcium
w operation o
ults in higher
allows the RO
ons. 

f the process
y rates of app
f well-establis
r rejection of
oprietary tech
rom the chem

Figure 3-8. Sch
Adapted f

xchange

cle

is (HERO)
onsists of a h
and caustic a

atic of the HE
es a dual RO
ment of prim
ary RO system
H operation.

ated using we
m). The carb
of the second
r rejection of
O system to o

s is estimated
proximately 9
shed unit pro
f ions and les
hnology, add

mical treatme

ematic of HERO
from Jun et al., 2

Primary RO

Brine

hardness and
addition to in
ERO process

O system with
mary RO brin

m operates a

eakly acidic 
bon dioxide f
dary RO at h
f the membra
operate at hi

d to be greate
95% (Sethi e
ocesses, negl
ss frequent cl
ditional chem
ent process a

O Process. 
2004. 

O

Degasificatio

Ca

d alkalinity re
ncrease the p
s is shown in
h chemical p

ne, and high p
as a “high eff

cationic (WA
from the brin
high recoveri
anes. The sol
igh recoverie

er than 90% 
et al., 2009). 
ligible poten
leaning. Lim

mical and ion
and higher fo

on

Conce
or Tre

austic (pH > 10)

emoval step,
pH of the RO
n Figure 3-8.
pretreatment 
pH operation
ficiency” sys

AC) exchang
ne is remove
ies. Operatio
lubility of sil
es on brackis

for brackish
Advantages

ntial of silica 
mitations of th
n exchange 
ootprint (Seth

Permea

Secondary

ntrate to Dispo
atment 

)

 

, a 
O 
 For 
of 

n of 
stem 

ge 
ed 
on of 
lica 

sh 

h 
s of 
or 
he 

hi et 

 

ate

y RO

osal



Demonstration of Membrane Zero Liquid Discharge for Drinking Water Systems  3-15  

3.3.5 High-Efficiency Electro-Pressure Membrane (HEEPM) 
HEEPM is a patented technology consisting of an ED stack design and spiral wound RO 

system (EET, 2011). A schematic of HEEPM is shown in Figure 3-9. The ED design 
significantly reduces the energy requirement and allows processing to high salinities. Salinities 
in excess of 200,000 mg/L have been achieved (EET, 2011). In this configuration, both ED and 
RO are used taking feed from the same working tank. The product water from the ED stack and 
RO concentrate are returned back to the working tank. The final system waste is from the ED 
stack and the product water is from the RO system. The processing arrangement minimizes ED 
membrane area relative to ED-only systems while maximizing recovery relative to RO-only 
systems (Mickley, 2008). 

 
The HEEPM system is applicable to batch, semibatch, or continuous flow arrangements. 

The advantages are high for batch processing, where the arrangement allows for maintaining a 
lower feed concentration to the RO system while the batch volume is being reduced due to the 
treatment (Mickley, 2008). The purpose of the ED stack is to keep the RO feed TDS at a 
relatively constant level over the high recovery processing time. The combination of ED and RO 
has been shown to be cost effective (Mickley, 2008).  
 

 
Figure 3-9. Schematic of HEEPM Technology. 

Adapted from Mickley, 2008.  

Note:  
1. Raw water 2. Treated water from 

pretreatment step 
3. Feed to ED unit 4. Feed to RO unit 

5. Product stream from 
HEEP unit 

6. Concentrate from 
RO unit 

7. Waste stream from 
HEEP 

8. Product stream from 
RO unit 

 
  

Working Tank

HEEP

RO

Pretreatment
1 2

3

4

5

6

7

8



3-16 

3.3.6 A
A

recovery 
the ARR
between 
(Mickley
needs to 
forming i
the secon
recycled 
have bee
 

 

 
3.3.7 O

O
OPUS te
of multip
ion excha
for indus
The pretr
and suspe
due to or
 
3.3.8 V

T
manufact
is the app
purported

Advanced R
ARROW is a

treatment (M
ROW configu

stages, preci
y, 2008). The
be chemical
ions (such a
nd stage RO 
back in betw
n reported fo

Optimized P
OPUS is a pa

chnology is 
ple treatment
ange softenin
strial water tr
reatment pro
ended solids

rganics and s

Vibratory S
The Vibratory
tured by New
plication of t
d to produce

Reject Reco
a patented tec
Mickley, 200
uration, inste
ipitation is p
e primary be
l treated, lead
s calcium) a
system. The

ween the firs
or the ARRO

Figu

Pretreatme
atented techn

available fro
t processes c
ng, cartridge
reatment wit

ocesses ahead
s in the feed 
simultaneous

Shear Enha
y Shear Enh
w Logic Res
torsional osc
e shear up to 

overy of W
chnology lic
08). A schem
ead of typica
performed in
enefit of the c
ding to lowe

and silica are
e treated brin
st and second
OW configur

ure 3-10. Schem
Adapted 

ent and Sep
nology from 
om Veolia, 2
consisting of
e filtration an
th high silica
d of the RO 
water. The R
sly achieving

anced Proc
anced Proce

search, Inc. (
cillation (~ 5
ten times gr

Water (ARR
censed by O’
matic of the t
al chemical p
n the back-en
configuratio
er foot print. 
e removed by
ne after chem
d stage RO. 
ration (Mick

matic of ARROW
 from Mickley, 20

paration (O
Veolia Wate

2011. Simila
f degasificati
nd RO. OPU
a content for
are designed

RO process 
g high reject

cess (VSEP
ess (VSEP) i
(Emeryville,
50 Hz) at a m
reater than ty

ROW) 
’Brien & Ge
technology i
precipitation
nd (i.e., in th
on is the redu
 In the chem
y raising the
mical precipi
Feed water r

kley, 2008). 

W Technology. 
008. 

OPUS) 
er (Veolia, 2
ar to the HER
ion, chemica

US technolog
r achieving h
d for the rem
operates at h
tion (Veolia,

P) 
is a vibrating
, CA). The u

membrane su
ypical crossf

ere that allow
is shown in F

n before the R
he reject of s
uction of brin

mical precipit
e pH of the b
itation is filt
recoveries g
 

 

2011). A sch
RO process, 
al softening,
gy has prima
high feed wa
moval of hard
high pH to e
, 2011).  

g membrane 
unique featur
urface which
flow membr

ws for high 
Figure 3-10.
RO process o
econd stage 
ne volume th
tation step, s

brine stream 
tered and 
greater than 9

hematic of th
OPUS cons
 media filtra
arily been us
ater recoveri
dness, metal
liminate fou

system 
re of this sys

h has been 
rane systems

 

. In 
or in 
RO) 

hat 
scale 
from 

95% 

 

he 
sists 
ation, 
sed 
es. 
ls 
uling 

stem 

s 



Demonstration of Membrane Zero Liquid Discharge for Drinking Water Systems  3-17  

(New Logic Research, 2011). The result is that colloidal fouling and polarization of the 
membrane due to concentration of rejected materials are greatly reduced. 

 
The basic components of the VSEP system are a drive system, membrane module, torsion 

spring and vibration control system. The system can be fitted with various types of membranes 
including microfiltration (MF), ultrafiltration (UF), nanofiltration (NF) and reverse osmosis 
(RO). Unlike traditional membrane systems which are configured as hollowed fiber (MF/UF) or 
spiral wound (NF/RO) VSEP membranes are stacked vertically in a “plate and frame” 
configuration. Similar to conventional RO systems, VSEP can be operated in two stage 
configuration to increase recovery (New Logic Research, 2011).  
 

Initial applications of the VSEP process have been limited to mainly chemical processing 
and industrial use; however, several recent studies have evaluated the technology’s ability to 
reduce RO concentrate volume. A study was conducted at the Big Bear Area Regional 
Wastewater Agency (BBARWA) located in Big Bear Valley, CA (Lozier, et al., 2006) to 
compare various brine treatment technologies (including VSEP) to reduce the volume of brine 
produced from a proposed 1.2 MGD WTP employing RO. This study included a short term pilot 
study of a two-stage VSEP system and the authors reported the system operated with estimated 
cleaning frequencies of two times per week while operating at a recovery of 85% and feed TDS 
concentration of approximately 2,800 mg/L. The flux rate for these tests was not reported. The 
study also showed the VSEP achieved the following rejection of dissolved and organic 
contaminants: TDS (93%), sulfate (99%), TN (83%), TOC (91%) and boron (56%). Lastly, the 
authors emphasized that additional water quality analysis would be necessary to determine if 
VSEP permeate or blend of VSEP permeate with RO permeate could meet California 
Department of Health Services (CDPH) groundwater discharge requirements. 
 

In another study, VSEP was assessed for brine treatment at an existing water treatment 
plant in California (Johnson, 2006). This study utilized a two-stage VSEP system configured 
with “tight” NF membranes to treat brine from a brackish groundwater membrane plant. The 
authors reported the VSEP system achieved 98% feed water recovery while operation in batch-
mode. During operation the membrane flux ranged from an initial value of 144.5 gfd to ending 
value of 11.47 gfd with average flux of 65.2 gfd. The flux decreased as the concentration of 
dissolved solids increased in the VSEP concentrate.  
 

Another study performed by MWH used VSEP for treating primary RO concentrate 
(MWH, 2008). A schematic of the treatment scheme is shown in Figure 3-11. The primary RO 
was operated at a recovery of 75% and was used to treat brackish groundwater with a TDS of 
about 1200 mg/L. The VSEP system was operated at 75% recovery and overall recovery of the 
RO-VSEP system was about 94%. Due to high silica concentration in the RO concentrate, pH 
adjustment by addition of acid was performed as pretreatment for the VSEP unit. A range of 
initial flux ranging from 30 gfd to 65 gfd was used for the study. The flux decreased linearly 
with time due to accumulation of barium sulfate and silica colloids on the VSEP membrane. 
Chemical cleaning frequency was estimated to be about three to four times per week. Cost 
estimates developed from pilot study information described above show the capital and O&M 
costs of a 160,000 gpd VSEP system operating on RO brine at 85% feed water recovery to be 
$2,087,000 and $279,000/yr, respectively. Details of the cost estimate are provided by Lozier et 



3-18 

al. (2006
higher ch
 

 
3.3.9 D

T
frame co
consists o
module c
membran
tension ro
membran
on the m
is capabl
primarily
water sec

In
(NF) and
from the 
scheme i
more tha
membran
for conce
the NF br
DT syste
frequent 

Groundw

). Advantag
hemical clean

Figu

Disc Tube (
The DT syste

nfiguration s
of a fiber gla
consists of un
ne stack is ho
od using stai
ne surface, fo
embrane sur
e of operatin

y used for ind
ctor.  

n a recent stu
d RO system

first pass NF
s provided in
n 91% with 

nes. Similar 
entrate volum
rine stream b

em are smalle
cleaning.  

water  

50 m 
Bag 

Filter

es of VSEP 
ning frequen

ure 3-11. Schem

DT) Filtra
em consists o
similar to a V
ass housing a
nique crossf
oused in an 8
inless steel e
ollowed by a
rface, reduci
ng at high pa
dustrial wate

udy, pretreat
(Subramani

F system to 
n Figure 3-1
the use of a 
to the VSEP
me minimiza
but chemica
er footprint a

Hold

Tank

Ove
to s

system are s
ncy and high

matic of VSEP S
Adapted from

tion  
of commerci
VSEP system
and can with
flow construc
8-inch (diam
end flanges. 
a 180o flow r
ng fouling a
articulate loa
er treatment 

ted produced
i et al., 2011
enhance the 

12. The feed 
DT system 

P system high
ation. The D
al cleaning co
and higher f

Cartrid
(1

Antiscalan

erflow 
sewer

smaller footp
h capital cost

System Used fo
m Subramani et a

ial flat sheet 
m but withou
hstand pressu
ction with st

meter) pressu
The extreme

reversal grea
and scaling p
ading (2500 
and limited 

d water was
). A DT syst
feed water r
water recov
for treating t
h flux (20 gf
T system fou
ompletely re
flux. Limitati

dge Filters
1 µm)

nt

Overflow
to nearby

creek

print and hig
ts.  

or RO Concentra
al., 2011. 

membranes
ut the system
ures up to 10
tacked memb
ure vessel an
ely short fee
atly reduces 
potential (PA
ppm). The D
applications

passed throu
tem was use
recovery. A 

very of the fi
the brine fro
fd) was achi
uled due to t

ecovered the
ions include

Spiral RO

Cleaning T

w 
y 

gher flux. Lim

ate Treatment. 

s installed in 
m vibration. 
000 psi (PAL
brane discs. 

nd assembled
ed water path
concentratio

ALL, 2011). 
DT module h
s exist for th

ugh a dual n
ed to treat th
schematic o
rst pass was

om spiral wo
ievable using
the presence

e initial flux. 
e higher capi

O

Conce

Perm

Tank

Aci

mitations in

 

a plate and 
The module
LL, 2011). T
The disc 

d on a center
h across the 
on polarizati
The DT mo

has been 
he municipal

anofiltration
e concentrat

of the treatm
s increased to
ound NF 
g the DT sys
e of organics
Advantages

ital costs and

entrate 

meate

id
VSEP

 

clude 

 

e 
The 

r 

ion 
dule 

l 

n 
te 
ent 
o 

stem 
s in 
s of 
d 



Demonstration of Membrane Zero Liquid Discharge for Drinking Water Systems  3-19  

 
Figure 3-12. Schematic of DT Filtration Module used for Concentrate Volume Minimization. 

From Subramani et al., 2011.  

 
3.3.10 Comparison of Membrane-Based Technologies 